TUVRheinland®

Produkte

Products
Priifbericht - Nr.: 17019986 001 Seite 1 von 50
Test Report No.: Page 1 of 50
Auftraggeber: Primax Electronics Lid.
Client: No. 669, Ruey Kuang Rd. Neihu, Taipei 114, Taiwan
Gegenstand der Priifung: Wireless Bluetooth Headset
Test item:
Bezeichnung: RF-QX4 RF-QX4-T Serien-Nr.: n.a.
Identification: RF-GPS31204 Serial No.:
Wareneingangs-Nr.. 163075383 Eingangsdatum: 2011-03-22
Receipt No.: Date of receipt:
Priifort: TUV Rheinland (Guangdong) Ltd.

Testing location:

EMC Laboratory
NEUTRON ENGINEERING INC.

{details refer to clause 2.1)

Priifgrundlage:
Test specification:

FCC CFR47 Part 15: Subpart C Section 15.247
FCC CFRA47 Part 15: Subpart C Section 15.207
FCC CFRA47 Part 15: Subpart C Section 15.209
FCC CFR47 Part 15: Subpart B Section 15.107
FCC CFR47 Part 15: Subpart B Section 15.109
R$5-210 Issue 8 December 2010

RSS Gen Issue 3 December 2010

RSS5-102 Issue 4 March 2010

Priifergebnis:
Test Result;

Der Priifgegenstand entspricht oben genannter Priifgrundlage(n}.
The test ifem passed the test specification(s).

Priiflaboratorium:
Testing Laboratory:

TUV Rheinland (Shenzhen) Co., Ltd.

gepriift/ tested by:

koA iy

kontrolliert/ reviewed by:

2011-05- 0(’) Shawn Peng/Manager

2011-05-04  Winnie Hou/Project Engineer
Datum Name/Stellung Unterschrift Datum Name/Stellung Unterschrift
Date NamelPosition Signattire Date Name/Position Signature
Sonstiges/ Other Aspects:
Abkiirzungen: Pfass) = entspricht Priifgrundlage Abbreviations:  Pfass) = passed
F(ail} = entspricht nicht Prilfgrundlage Ffaiy = Failed
NiA = nicht anwendbar NIA = not applicable
NIT = nicht getestet NIT = not tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted fo be
duplicated in extracts. This test report does not entitle fo carry any safely mark on this or similar products.

TUV Rheinland LGA Products GmbH - Titlystra3e 2 - D - 90431 Nurnberg - Tel.: +49 911 655 5225 - Fax: +49 911 655 5226

Mall: service@de.tuv.com - Web: www.tuv.com

Rev.:1.2 2009-12-29/ approved: M.Jungnitsch



A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17019986 001 Seite 2 von 50
Test Report No. Page 2 of 50

TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

517 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

5.1.11 RADIATED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result of Radiated Emissions

2. Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.
EMC Laboratory

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

FCC Registration No.: 833845
Test site Industry Canada No.: 2932C-1

NEUTRON ENGINEERING INC.
No.3,Jinshagang 1st Road,
ShiXia,Dalang Town,DongGuan,China.

FCC Registration No.: 319330
Test site Industry Canada No.: 4428B-1

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Eq}ﬂinpdmoefnt Manufacturer Type S/IN Callijt:]rated

Spurious emission and Radiated emission
Test Receiver R&S ESCI 100382 2011-05-26
Spectrum Agilent E4408B US39240143 | 2011-11-26
Antenna Schwarbeck VULB9160 9160-3232 2011-06-08
Amplifier HP 8447D 2944A09673 | 2011-05-26
Antenna ETS 3115 00075789 2011-05-27
Amplifier Agilent 8449B 3008A02274 | 2011-05-26
Test Cable N/A C-01_CBO03 N/A 2011-07-06
Test Cable HUBER+SUHNER SUCOFLEX_8m | 313794/4 2012-04-12
Controller CT SC100 N/A N/A
Active Loop Antenna | R&S HFH2-Z2 830749/020 2011-05-27
Radio Test Suite
Receiver Rohde & Schwarz ESCI 100178 2011-09-27
Conducted Emission
EMI Test Receiver | Rohde & Schwarz ESCS30 100316 2012-03-16
fncia Mains | Rohde & Schwarz ESH2-Z5 100114 2012-03-16
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2.3 Traceability
All measurement equipment calibrations are traceable to NIST or where calibration is

performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility located at Guangzhou Auto Market, Yuan
Gang Section of Guangshan Road, Guangzhou, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth headset. It operates at 2.4GHz ISM frequency band.
All models are identical except model number for different market.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Wireless Bluetooth Headset

Type Designation:

RF-QX4, RF-QX4-T, RF-GPS31204

FCCID

EMJHRF-QX4

IC

4251A-HRFQX4T

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-10°C to +55°C

Operation Voltage

DC 3.7V (via Lithium Battery)

Modulation

FHSS, GFSK, 8DPSK, 71/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

-0.5dBi

RF Output Power

0.00222W (3.47dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Receiving

Standby

Charging

Off

moow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

Due to clause 3.1, full test was applied on model RF-QX4 only.

Full test was applied on all test modes, but only worst case was shown.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
I/P: AC100-240V 150mA
AC/DC Adapter Salcomp 3202 50-60Hz
O/P: DC5V, 700mA
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
|2 2 e

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-04-02
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS Gen7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 3.5dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2011-04-02

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003

1 Watt

Shielded room

Low/ Middle/ High
A

20C

50%

101 kPa

Passed

Table 5: Test result of Peak Output Power, GFSK mod  ulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -2.58 0.00055 1
Middle Channel 2441 -2.12 0.00061 1
High Channel 2480 -1.94 0.00064 1
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 3.47 0.00222 1
Middle Channel 2441 3.12 0.00205 1
High Channel 2480 1.87 0.00154 1
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Test Plot of peak output power, GFSK modulation
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High Channel
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Test Plot of peak 6Uib0t power, 8DPSK modulation
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Middle Channel

®

RBW 3 MHz
Att 20dB VBW 3 MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2011-04-02

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modula tion

Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHz)
Low Channel 2402 924 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 930 / Pass

Table 8: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel 20d|_3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (MH2)
Low Channel 2402 1.34 / Pass
Mid Channel 2441 1.34 / Pass
High Channel 2480 1.34 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation
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High Channel
“RBW 10 kHz  Delta3[T1]
VBW 30 kHz -20.32 dB
Ref 5dBm “Att 20dB SWT 30 ms -510.000000000 kHz
varker| 1 [T1
-0 —¥.59 dB 13
1 2| 480060p00 GFz
1o JY Delta 2 [T1]
U 2f1.33 dB
420[ 000000000 ktz
L 20

. e

: : Muuh /\/“\J | MN f .
ALY W,

--70

=
=N

--80

--90

Center 2.48 Crz 300 kkz/ Span 3 M-z

Test Plot of 20dB Bandwidth, 8DPSK modulation

Low Channel

@ * RBW 10 kHz Delta 3 [T1 ]
VBW 30 kHz -19.72 dB

Ref 5dBm *Att 20dB SWT 30 ms -480.000000000 kHz

harker| 1 [T1
-0 TIBB7 0B v
2| 401802p00 GFz
Delta 2 [T1]
-20.17 dB

kkz
i /jL‘}\Mf’V M U\A A 864| 000000p00

1 PKEN e +

--70

--80

--90

Center 2.402 Crz 300 kkz/ Span 3 M-z




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17019986 001 Seite 21 von 50

Test Report No. Page 21 of 50

Middle Channel
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v VUU\/\

70
--80
90
Center 2.441 Crz 300 kkz/ Span 3 M-z
High Channel
% “ RBW 10 kHz Delta 3 [T1 ]
VBW 30 kHz -19.90 dB
Ref 5dBm * Att 20 dB SWT 30 ms 864.000000000 kHz
varker| 1 [T1
-0 13- 17 dB ™
2| 479802p00 GFz
L P 5 - 2211915 dB
[vAXH -
R/LI/HMW MU\A n - 480} 00000000 ki-z
- 20 M/U Ve

i Nl

--70

--80

--90

Center 2.48 Crz 300 kkz/ Span 3 M-z
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2011-04-02

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK modulat ion

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 960 / Pass
Mid Channel 2441 966 / Pass
High Channel 2480 966 / Pass

Table 10: Test result of 99% Bandwidth, 8DPSK modul  ation

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (MH2)
Low Channel 2402 1.224 / Pass
Mid Channel 2441 1.224 / Pass
High Channel 2480 1.224 / Pass
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Test Plot of 99% Bandwidth, GFSK modulation

Low Channel
@ * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz -4.38 dB "
Ref 5dBm *Att 20 dB SWT 2.5 ms 2.401982000 GHz
| OBW96P.000000000 kHz
-0 Temp T|[TT OBW
-20.50 dB "
| 10 2.401508000 GHz
Temp 2|T1 OBW

I/ \TZ -20.64 dB i
| o0 2 402468000 G

L1/ \
L /Y M

--60

--70

- 80

--90

Center 2.402 CGHz 300 kHz/ Span 3 MHz

Middle Channel

@ * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz 3.82dB n

Ref 5dBm * Att 20 dB SWT 2.5 ms 2.441000000 GHz

OBW96§£.000000000 kHz
Temp TTT OBW

-20.22 dB "
| 2.444520000 GHz
1/ Temp 2| T1 OBW

‘D/’ \TZ -20.13 dB n
--20 \vd 441486000 CE

- 30 N

/ \
ML A

--60

-0

Z| -
B

3DB

--70

- 80

--90

Center 2.441 CHz 300 kHz/ Span 3 MHz
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High Channel
* RBW 100 kHz Marker 1 [T1]
VBW 300 kHz -3.64 dB n
Ref 5dBm *Att 20 dB SWT 2.5 ms 2.480006000 GHz

OBW96§£.000000000 kHz
-0 Temp T[T OBW

y
-20.09 dB m
10 2.479520000 GHz

\J Temp 2[T1 OBW
20 /

=
T

B

] I I vty YT
. // \\
A NN

|--60

--70

--90

Center 2.48 CHz 300 kHz/ Span 3 NMHz

Test Plot of 99% Bandwidth, 8DPSK modulation

Low Channel
@ * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz -5.33 dB "
Ref 5dBm *Att 20 dB SWT 2.5 ms 2.402018000 GHz
OBW 1[224000000 MHz
-0 1 Temp T|[TT OBW
5 -16.07 dB "
] 2.401376000 GHz
Mz |10
1 \rzTemp 2[T1 0BW,
7 4 -16.43 dB n
402600000 CE

L1/ \
/ \

--60

--70

- 80

--90

Center 2.402 CGHz 300 kHz/ Span 3 MHz
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Middle Channel

@ * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz -4.88 dB n
Ref 5dBm “Att 20 dB SWT 2.5 ms 2.441018000 GHz
oBW 1[2240000§0 MHz
-0 f Temp T[TT OBW
A
2 -15.67 dB LA
WX |10 2.44($376000 GHz
1 \rZTemp 2[T1 oBW
=G
; v -1I5.76 dB n
| >0 441600000 CE
|- 30. // \\
[ 7 ]
B EE 3DB
L 60
L-70
- 50
L 90
Center 2.441 CGHz 300 kHz/ Span 3 MHz
High Channel
% “RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz -4.82 dB n
Ref 5dBm “Att 20 dB SWT 2.5 ms 2.480030000 GHz
oBW 1224000000 MHz
-0 T Temp T TT OBW
PN S -15.62 dB n
g |- e o
] \rz emp
NAX
= / ¢ -165.65 dB n
| o0 2| 480600000 Gk
L 30 // \\
7 \
g 3DB
L-60
=
L 50
=
Center 2.48 CHz 300 kHz/ Span 3 NMHz
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5.1.5 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2011-04-02
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 50dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, GFSK
modulation
Low Channel

® * RBW 100 kHz ~ Marker 4 [T1]
VBW 300 kHz -59.40 dB n
Ref 5 dBm “Att 20 dB SWT 10 ns 2.376030000 Gz
Marker 1 [T1]
o —§ 8708 71
2.402070000 GHz
e 10 Marker 2 [T1 ] ——
IVAXH] - B
2| 390000000 CH
L 20 Marker RIT1 1]
-50.75 dB
2.389050000 GHz
30
a0 /
50 308
4 3 z
60
70
I-80
I-90
Start 2.31 Gkz 9.3 Mz/ Stop 2.403 GHz
Date: 2.APR.2011 04:52:38
@ * RBW 100 kHz ~ Marker 4 [T1 ]
VBW 300 kHz -51.22 dB it
Ref 5 dBm “Att 20 dB SWT 2.5 s 13. 663620000 Gz
Marker 1 [T1]
Lo = ~F 8808 ™
2.377180000 GHz
Marker 2 [T1]
mEZ |10
TEV -54| 54 dBn
3| 176220p00 CFz
20 Marker 3 [T1]
-50.95 dB i
4.774300000 GHz
I-30
I-a0
3 4
[ : r\,\/\w [ A Y gDB
I-60 T A
e~ WPV V7Y RWYL I PRI VAR Vi
70
I-80
I-90
Start 30 MHz 2.497 Ckz/ Stop 25 CHz

Date: 2.APR.2011 03:47:01
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Middle Channel

® * RBW 100 kHz ~ Marker 4 [T1]
VBW 300 kHz -51.46 dB n
Ref 5 dBm “Att 20 dB SWT 2.5 s 13. 871200000 Gkz
Marker 1 [T1]
o 77 a8 ™
2.4271120000 GHz
MmEr 10 Marker 2 [T1 ]
— -56[ 19 dBn
3| 226160p00 Crz
L 20 Marker RIT1 1]
-52.96 dB n
4.874180000 GHz
I-30
I-40
4
50 308
2
I-60
i Jr A i A AP
I-70
-80
I-90
Start 30 MHz 2.497 Ckz/ Stop 25 CHz
Date: 2.APR.2011 03:48:45
High Channel
® * RBW 100 kHz ~ Marker 1 [T1]
VBW 300 kHz -3.14 dB i
Ref 5 dBm “Att 20 dB SWT 2.5 ns 2. 480024000 Ckz
Marker 2 [T1]
o 3 TG 5808 ™
ﬂ 2.483500000 GHz
e 10 Marker 3 [T1 ]
et -57| 59 dBn
2| 493092p00 Ckz
308
3
2 A
~J
PSS TN RV THPRTEN AN YR Y T T VR ATV W TR
I-70
I-80
I-90
Start 2.478 Crz 2.2 M-z/ Stop 2.5 CHz

Date: 2.APR.2011 04:53:49
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® * RBW 100 kHz ~ Marker 4 [T1]
VBW 300 kHz -51.64 dB n
Ref 5 dBm “Att 20 dB SWT 2.5 s 13. 863380000 Ckz
Marker 1 [T1]
o 42008 ™
2.471060000 GHz
e 10 Marker 2 [T1 ]
s
TEW -55[ 74 dBn
3} 276100000 Gz
L 20 Marker RIT1 1]
-5p.59 dB it
4.924120000 GHz
30
a0
4
50 308
2 Mus
60
T A g Sl
70
I-80
I-90
Start 30 MHz 2.497 Ckz/ Stop 25 CHz

Date: 2.APR.2011 04:01:39

Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK
modulation

Low Channel

® * RBW 100 kHz ~ Marker 4 [T1 ]
VBW 300 kHz -63.90 dB m
Ref 0 dBmr Attt 20 dB SWT 2.5 ns 2.485348000 Ckz
0 Marker 1 [T1]
/j -$.99 dB n
I--10 -\ 2480156000 GH
Marker 2 [T1]
B I \ -63| 41 dBn
IVAXH]
[--20 A83500P00 CF
Marker $ [T1]
-6/1.01 dB n
30 ’ ‘ 2.493180000 GHz
40

y
Y

--70

I--80

I--90

-100

Start 2.478 Ckz 2.2 Nkz/ Stop 2.5 CHz

Date: 5.APR.2011 23:51:36
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® * RBW 100 kHz ~ Marker 4 [T1]

VBW 300 kHz -51.65 dB 2
Ref 5 dBmr “Att 20 dB SWT 2.5 s 13. 663620000 CHz
Marker 1 [T1]
-0 = 0B i
£ 2.371180000 GiHz
1 PR ST Marker 2 [T1]
= -53(81 dBmr
3} 176220p00 CHz
L >0 Marker & [T1 ]
-5[1.70 dB [ag
4.774300000 GHz
—-30
--40
4
[ 7 r\‘)\/‘ W N"‘"v/\‘kﬂ o
--60 I . -
AR
—-70
—-80
—-90
Start 30 M-z 2.497 Ckz/ Stop 25 Crz

Date: 2.APR.2011 03:56:05

Middle channel

@ * RBW 100 kHz ~ Marker 4 [T1 ]

VBW 300 kHz -51.70 dB m
Ref 5 dBmr ALt 20 dB SWT 2.5 s 13. 763500000 CHz
Marker 1 [T1]
-0 —$.20 a8 rT
J 2.421120000 GHz
Marker 2 [T1]
1 PRI T
TEW -56(99 dBm
3] 226160p00 CHz
L 20 Marker 3 [T1]
-5¢1.29 dB "
4.874180000 GHz
--30
--40
50 = 308

=
;
;
3
¢

NN VA vy PO Vv e

—-70

--80

--90

Start 30 M-z 2.497 CGkz/ Stop 25 Ckz

Date: 2.APR.2011 03:57:06
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High Channel

® * RBW 100 kHz Marker 4 [T1]
VBW 300 kHz -62.06 dB m
Ref 0 dBmr ALt 20 dB SWT 10 ns 2.365428000 CHz
o Marker 1 [T1] T
-3.69 dB
L 10 2403256000 ¢ty
Marker 2 [T1 ]
1 PH
] -64| 79 dBf
20 SYUUUUPUU CHRE
Marker $ [T1 ]
-60.78 dB fr
%0 2.354082000 GHz
--20

--80

--90

-100
Center 2.3565 CHz 9.3 NHz/ Span 93 M-z

Date: 5.APR.2011 23:49:44

@ “ RBW 100 kHz ~ Marker 4 [T1 ]
VBW 300 kHz -51.94 dB n
Ref 5 dBm “Att 20 dB SWT 2.5 s 14. 912120000 Gkz
Marker 1 [T1]
o 62708 s
2.477060000 GHz
.- 10 Marker 2 [T1]
. |
VIEY) -56| 80 dBm
3| 27610000 Grz
20 Marker  [T1]
-54.94 dB n
4.924120000 GHz
I-30
I-a0
4
-0 E 308
2 [\AJWM MJ\A/\W/\M
% TYPR [TV N WLV E RV TV ¥
I-70
I-80
l-90
Start 30 M-z 2.497 ChHz/ Stop 25 CHz

Date: 2.APR.2011 03:58:01
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5.1.6 Spurious Emission

RESULT:

Date of testing
Test standard

Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2011-04-18 to 2011-04-25

FCC part 15.247(d)

FCC Part 15.205

RSS-210 Clause 2.2

ANSI C63.4: 2003

Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

3m Semi-Anechoic Chamber

Low/ Middle/ High
A C

23T

51%

101 kPa

Remark: Testing was carried out within frequency range 9kHz to the tenth harmonics. The
worst case in frequency range 9kHz to 30MHz was found on middle channel. The worst case
was found on 8DPSK modulation mode. The Radiated Emissions testing was performed in the
X, Y and Z axis mode. The X Axis mode is the worst-case recorded in this test report.




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.:
Test Report No.

17019986 001 Seite 33 von 50

Page 33 of 50

5.1.7 Frequency Separation

RESULT: Passed
Date of testing 2011-04-05
Test standard FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 11: Test result of Frequency Separation
Measured
ch Channel Channel Limit
annel Frequency . Result
(MH2) Separation (kHz)
(MH2)
Low Channel 2402 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel
@ * RBW 100 kHz ~ Delta 2 [T1 ]
VBW 300 kHz 0.14 dB
Ref 10 dBm “ Att 20 dB SWT 2.5 ms 1.062000000 MHz
10 Marker 1 [T1]
-4.55 dB nm
-0 2402000000 H
W
o I, M
O I
B Wl W, 4 .
20 o \,u.
--30
|--40 l
3DB
--50
il
--70
--80
-90
Center 2.402 CGHz 300 kHz/ Span 3 MHz
Middle Channel
@ * RBW 100 kHz  Delta 3 [T1 ]
VBW 300 kHz -0.07 dB
Ref 10 dBm “ Att 20 dB SWT 2.5 ms 1.020000000 MHz
10 Marker 1 [T1]
-4.04 dB n
-0 2441012000 H
N 3

TM/ N D

--30

Z| -
B

40

3DB
--50

|--60

--70

--80

-90

Center 2.441 CHz 300 kHz/ Span 3 MHz
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High Channel
% “RBW 100 kHz ~ Delta 2 [T1]
VBW 300 kHz 0.66 dB
Ref 10 dBm * Att 20 dB SWT 2.5 ms -1.020000000 MHz
10 Marker 1 [T1]
-4.19 dB m
o 2420012000 ¢kl
/Y *
W\ J,\[\f"“'“‘*’\\

AN TR
30 it
N

WL e
Witho

|--60

--70

--80

-90

Center 2.48 CHz 300 kHz/ Span 3 NMHz




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17019986 001 Seite 36 von 50

Test Report No. Page 36 of 50

5.1.8 Number of hopping frequency

RESULT: Passed

Date of testing : 2011-04-05

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Number of hopping frequenc vy

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequencies

® vrtri
R:Of 20 dBm Att 50 dB SWT 10 ms MaiZ?O?}iT)]OO GHz
10 2 Ar: leligsn o "
o |
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5.1.9 Time of Occupancy

RESULT: Passed

Date of testing : 2011-04-02

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy

Pulse width | Measured |y
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.660 0.211 0.4 Pass

Low Channel DH3 1.980 0.317 0.4 Pass
DH5 3.220 0.343 0.4 Pass

DH1 0.650 0.208 0.4 Pass

Mid Channel DH3 1.920 0.307 0.4 Pass
DH5 3.160 0.337 0.4 Pass

DH1 0.640 0.205 0.4 Pass

High Channel DH3 1.900 0.304 0.4 Pass
DH5 3.180 0.339 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy
Low Channel- DH1
@ RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 2.56 dB
Ref 20 dBm Att 50 dB SWT 5 ms 660.000000 pus

20 Marker 1 [T1]
-26.34 dB m
10 0000 m.

<[P
BE
D

-0

10 7 '

Il

30 —

3DB
|40 ——

--50

|

--70

-80

Center 2.402 Ckz 500 us/

Low Channel- DH3

% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -0.35 dB

Ref 20 dBm Att 50 dB SWT 10 ms 1.980000 ms

20 Marker 1 [T1]
-265.39 dB nm
10 6140000 m

--10

|--20

--30

3DB

40 !

--50

|--60

--70

-80

Center 2.402 Ckz 1 ns/
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Low Channel- DH5

% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 3.65 dB
Ref 20 dBm Att 50 dB SWT 10 ms 3.220000 ms
20 Marker 1 [T1]
-25.68 dB s

10 5380000 m
VI EVI IS

10

20

1
30
3DB

40

50

60

70

-80

Center 2.402 Crz 1 ns/

Middle Channel- DH1
% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 0.41 dB
Ref 20 dBm Att 50 dB SWT 5ms 650.000000 ps
20 Marker 1 [T1]
-36.93 dB 3

10 1.0R0000 m
VI EVI IS

H-10

H-20

3DB

--70

-80

Center 2.441 Crz 500 pus/
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Middle Channel- DH3

% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -1.13 dB
Ref 20 dBm Att 50 dB SWT 10 ms 1.920000 ms
20 Marker 1 [T1] l
-36.93 dB s
10 20000 m
VI EVI IS
10
20
30
b 308
70
-80
Center 2.441 Crz 1 ns/
Middle Channel- DH5
% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -0.74 dB
Ref 20 dBm Att 50 dB SWT 10 ms -3.160000 ms
20 Marker 1 [T1]
-35.60 dB 3
10 5010000 m
VI EVI IS
10
20
30
i
3DB
40
50
60
70
-80

Center 2.441 Ckz 1 ns/
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17019986 001

High Channel- DH1

RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -1.87 dB
Ref 20 dBm Att 50 dB SWT 5 ms 640.000000 ps
20 Marker 1 [T1]
-35.43 dB m
10 120000 m
U= |,
--10
--20
3DB
--70
-80
Center 2.48 Crz 500 ps/
High Channel- DH3
@ RBW 1 MHz Delta 2 [T1]
VBW 3 MHz 1.57 dB
Ref 20 dBm Att 50 dB SWT 10 ms 1.900000 ms
20 Marker 1 [T1]
-37.27 dB m
10 3 0000 m
1 AH
[,
--10
--20
--30
308
--40
--50
l--60
--70
-80

Center 2.48 Ckz 1

s/
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High Channel- DH5

% RBW 1 MHz Delta 2 [T1]
VBW 3 MHz -0.90 dB
Ref 20 dBm Att 50 dB SWT 10 ms -3.180000 ms
20 Marker 1 [T1]
-36.30 dB s
10 6310000 m
VI EVI IS

--10

|--20

--30

40

--50

|--60

--70

-80

Center 2.48 Crz 1 ns/




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.:
Test Report No.

17019986 001

Seite 44 von 50
Page 44 of 50

5.1.10 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2011-03-30

FCC Part 15.107(a), FCC Part 15.207(a)
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.107(a), FCC Part 15.207(a)
Shield room

AC 120V, 60Hz

D

Not connected
20C

50%

101 kPa
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5.1.11 Radiated emissions

RESULT:

Date of testing
Test standard

Basic standard

Kind of test site

Test Setup

Input Voltage (to AC input :

of Adapter)

Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-04-24

FCC Part 15.109

RSS-210 Clause 2.6

ANSI C63.4: 2003

FCC Part 15.109(a)
RSS-210 Table 2

3m Semi-Anechoic Chamber

AC 120V, 60Hz

D

Not connected
22°C

50%

101 kPa

For details refer to Appendix 1. The Radiated Emissions testing was performed in the X and Z
axis mode. The X Axis mode is the worst-case recorded in this test report.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 0.001135mW (0.55dBm) only, which
less than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR Evaluation)
according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.
0.001135mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Emissions
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Photograph 3: Set-up for Spurious Emissions (9kHz-3 ~ OMHz)

Photograph 4: Set-up for Spurious Emissions (30MHz-  1GHz)
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Photograph 5: Set-up for Spurious Emissions (1GHz-2  6GHz)
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Test Plot of Spurious emission of A.2 — Horizontal (9kHz —
30MHz)

Neutron FCC 15209 9K'30MHZ

Engineering Inc.
Test Data
RAGLERERR
Project No. - BT headphone
Produce Name: |
Model/Type No. :
Test Date:
Temperature : 26 C
Relative Humidity: 58 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m __ (dB) (dBuV/m) (dBuV/m) (dB)

0.0139 34.34 24.3 58.64 | 124.7439288 |-66. 1039

0. 258 37.45 | 20.3808 | 57. 8308 [ 99. 37183071 | —41. 541

. 9752 21.34 |19.6992 | 41. 0392 | 67. 82235098 |-26. 7832

. 1576 19.43 | 20.5848 | 40.0148 | 103. 6531006 | -63. 6383

4926 26.4 [19.81776)46.21776| 73. 75433668 |-27. 5366
9

£211 27 kA 10 Q0aOk A7 AQ2QED 7 —OR ARR1OD
SOl Li. 0T 1. 80uda) Ti. 205347 i 40. 0014

SO0 Ie

<]
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — Vertical (9

Neutron FCC 15209 9K'30MHZ

Engineering Inc.

Test Data
KB R AR
Project No. Bt headphone
Produce Name: |
Model/Type No. :
Test Date:
Temperature : 26 T
Relative Humidity: 58 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m _ (dB) (dBuV/m) (dBuV/m) (dB)

0.0146 34. 65 24.3 58. 95
0. 257 36.76

124. 3171677 | -65. 3672

20. 3832 | 57.1432 | 99. 40556237 |-42. 2624

0. 9783 27.76 | 19.6868 | 47.4468 | 67. 79478376 | —20. 348

. 1646 16.76 | 20.5708 | 37.3308 | 103. 2756282 | -65. 9448

. 4876 25.63 [19.82976]45.45976| 93.8429509 |-48, 3832
19.9

[~aYadal 24 19 A4 N2QNQT1 72 NARARAT7E 1 -2Q 0ORQ2
. JO0J LT, 14 I7. WOOUO | 19. YUYUoJUiv 40, OO0

(sl [an) ]

kHz — 30MHz)
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Test Plot of Spurious emission of A.1 — Horizontal (30MHz —
1GHz)

T No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
Painoriig Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :BTNEXT-fccp Data :#22 Date: 2011-4-25 Time: 20:06:14
80.0 dBuV/m
I |
10
Hpnra’
P 2z 5
) .
/_\
0.0
30.000  127.00 224.00 321.00 416.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site CB08 Polarization: Horizontal Temperature: 23
Limit: FGC Class B 3M Radiation Power; DC3V Humidity: 51 %
EUT: Bluethooth Distance: 3m
ramg .
IVIFIN.
Mode: TX

Note: 2402MHZ

Reading Correct Measure-

No. Mk.  Freq.  Level Factor ~ ment  Limit Over
MHz dBuV dB dBuV/m dBuv/m dB Detector Comment
f\ 89.7600 20.24 7.71 27.95 43.50 -15.55 peak

1

2 * 1397200 20.39 11.70 32.09  43.50 -11.41 peak
3 183.7600 18.10 11.70 29.80 4350 -13.70 peak
4 226.2400 21.77 11.82 33.59 46.00 -12.41 peak
5
6

267.8400  19.20 13.17 32.46  46.00 -13.54 peak
3354900 17.51 14.23 31.74  46.00 -14.26 peak

*Maximum data  x:Over limit  !:over margin (Reference Only

File :BTNEXT-fccp\Data :#22 Page: 1 Engineer Signature: Susan

POF & "pdfFactory Pro" www.pdffactory.com
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Test Plot of Spurious emission of A.1 — Vertical (3 OMHz — 1GHz)

i No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Eagtacariig Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/fwww.btl.org.cn
Radiated Emission Measurement

File :BTNEXT-fcop Data :#21 Date: 2011-4-25 Time: 20:03:40
80.0 dBuW/m
Limit: —
| Magin: | —
o
40 r.-
3 %
k3 4
X
X
.
0.0
30.0000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806,00 1000.00 MHz
Site CB08 Polarization: Vertical Temperature: 23
Limit: FCC Class B 3M Radiation Power; DC3V Humidity: ~ 51%
EUT: Bluethooth Distance: 3m
WIFN: '
Mode: TX
Note: 2402MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Over
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
a 71.7200  20.00 8.56 28.56 40.00 -11.44  peak
2 121.6800  20.59 11.43 3202 4350 -11.48 peak
3 156.3900  18.80 11.56 30.36  43.50 -13.14  peak
4 236.7600  19.46 11.97 31.43  46.00 -1457 peak
5 237.4900  18.54 11.97 30.51 46.00 -15.49  peak
6 * 2827500 21.50 13.57 35.07 46.00 -10.93 peak
*Maximum data  x:Over limit  !:over margin (Reference Only
File :BTNEXT-fccp\Data #21 Page: 1 Engineer Signature: Susan

FLF & "pdfFactory Pro" www.pdffactory.com
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Test Plot of Spurious emission of A.1 — Horizontal (1GHz —
26GHz)

R No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
¥ Pagincoriog Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn
Radiated Emission Measurement

I File :-BTNEXT Data #11 Date: 2011-4-18 Time: 21:17:20
§ 800 dBuV/m
| Limit: —_
i
b
40
2
X
.‘/_\
0.0 H
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DC37v Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX
‘ Note: 2402MHZ
|
i Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  OQver
MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1 * 4B03.620 49.79 6.13 55.82 74.00 -18.08 peak
2 4804.010 20.08 6.13 26.21 54.00 -27.79 AVG
|
|
f *Maximum data  x:Over limit  !:over margin {Reference Only
|
File :-BTNEXT\Data #11 Page: 1 Engineer Signature: Susan

PCF & “"pdfFactory Pro" www.pdffactory.com
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Test Plot of Spurious emission of A.1 — Vertical (1 GHz — 26GHz)

T No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Bragineeeing Ino. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File -BTNEXT Data #12 Date: 2011-4-18 Time: 21:18:41
80.0 dBuW/m
&
40
2
X
.’/\
0.0
1000000 355000  ©100.00  8650.00 1120080 13750.00 16300.00 18850.00  21400.00 26500.00 MHz2
Site DG-CB03 Polarization: Vertical Temperature: 20
| Limit: FCC_RF_1G-40G_(Peak) Power: DC37Vv Humidity: 55 %
EUT: Bluethooth Distance: 3m
i M/N:
Mode: TX
Note: 2402MHZ
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 * 4803.670 47.11 6.13 5324 74.00 -20.76 peak
2 4804.010  17.40 6.13 23.53 54.00 -30.47 AVG
. *:Maximum data  x:Over limit  [:over margin (Reference Only
File :BTNEXT\Data :#12 Page: 1 Engineer Signature: Susan

POF & "pdfFactory Pro" www .pdffactory.com
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Test Plot of Spurious emission of A.2 — Horizontal (30MHz —

1GHz)

Newiron
Erginesdiig Inc.

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn

Radiated Emission Measurement

File :BTNEXT-fccp Data 1#24 Date: 2011-4-25 Time: 20:17:19
80.0 dBV/m
¢ Limit: -——
[ Magn:
SR |
w1
4 §
st 2 5%
1 " 3 *oE
X X :
=
L
0.0
30000 127.08 224.00 321.00 418.00 515.00 612.00 703.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC3V Humidity: 51%
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX

Note: 2441MHZ

Reading Correct Measure-

No. Mk.  Freq. Level

Factor ment Limit  Over

MHz dBuv

dB dBuv/m dBuv/m dB Detector Comment

86.5600  20.11

7.84 27.95 40.00 -12.05 peak

* 118.3400 20.72

11.37 32.09 43.50 -11.41 peak

176.8900 18.13

11.67 29.80 4350 -13.70 peak

11.98 33.59 46,00 -12.41  peak -

276.9400  19.09

13.37 3246  46.00 -13.54 peak

1
2
3
4 237.5700  21.61
5
6

289.3100  20.22

13.96 34.18 46.00 -11.82 peak

*Maximum data  x:Over limit

Fife :BYNEXT-fccp\Data :#24
FLF a4 "pdfFactory Pro"

l:over margin {Reference Only

Page: 1 Enginesr Signature: Susan

www.pdffactory.com
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Test Plot of Spurious emission of A.2 — Vertical (3 OMHz — 1GHz)

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :BTNEXT -fccp Data #23 Date: 2011-4-25 Time: 20:08:15
80.0 dBuV/m
¢ Limit: —_—
| Margin:
|
wb_ 7
i 6
i X
SR— 2 5
%3 & 3
i X
¥ X
’/»;‘
0.0
30,000 127.00 224.00 321.00 £18.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Verticai Temperature: 23
Limit: FCC Class B 3M Radiation Power: D3V Humidity: 51 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX

Note: 2441MHZ

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m  dBuV/m dB Detector Comment
1 65.2400 19.47 9.09 28.56 40.00 -11.44  peak
2 105.4700 2212 9.90 32.02 43.50 -11.48  peak
3 149.7600 18.86 11.50 30.36 43.50 -13.i14  peak
4 217.8200 18.83 11.68 30,51 46.00 -1549  peak
5 266.8900 18.32 13.11 31.43 46.00 -14.57 peak
6 * 276.7000 21.70 13.37 35.07 46.00 -10.93  peak

*Maximum data  x:Over limit  l:over margin {Reference Only

File :BTNEXT-fccp\Data #23 Page: 1 Engineer Signature; Susan

PCF 3 "pdfFactory Pro” www.pdffactory.com
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Test Plot of Spurious emission of A.2 —Horizontal ( 1GHz —
26GHz)

) o No.3.JinShaGang 1st Road, ShiXia,Dal.ang Town,DongGuan,China.
5 gnmﬁ,m the. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp://www.btl.org.cn
Radiated Emission Measurement

File :BTNEXT Data #10 Date: 2011-4-18 Time: 21:16:26
20.0 dBuV/m
Limit: e
1
X
10
<
X
'
0.0 :
1000,000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00  18850.00  21400.00 26500.00 MH2
Site DG-CB03 Polarization: Horizontal Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DC37V Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N: }
Mode: TX
Note: 2441MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor ~ ment  Limit Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 * 4881.830 50.35 6.51 56.86 74.00 -17.14  peak
£ 2 4882.010 20.64 6.52 27.18 54.00 -26.84 AVG
*Maximum data  x:Overlimit [l:over margin {Reference Only
File :BTNEXT\Data #10 Page: 1 Engineer Signature: Susan

PCF a" pdf Factory Pro" www.pdifactory.com
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Test Plot of Spurious emission of A.2 —Vertical (1G  Hz — 26GHz)

e No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
b gﬂgiﬂ‘;{‘ﬁw Tne. Tel: {0769)-8318-3000 Fax:(0769)-8319-8000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

5 File :-BTNEXT Data #9 Date: 2011-4-18 Time: 21:14:26
| 80.0 dBuW/m

3 )  Limit: p—

'~

40

2
1
v/\
0.0
1000.000 3550.00 610000 865000 1120000 1375000  16300.00 1885000 2140000 J6500.00 MHz

Site DG-CB03 Polarization: Vertical Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power:  DC37Vv Humidity: 55 %

EUT: Bluethooth Distance: 3m

M/N:

Mode: TX

Note: 2441MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit Over
MHz dBuv dB dBuVvim dBuv/m dB Detector Comment
i * 4881.910 46.90 6.51 53.41 74.00 -20.59 peak
2 4881.990 17.19 6.52 23.71 54.00 -30.29 AVG
|
I

*Maximum data  x:Over limit  l:over margin {Reference Only
File :BTNEXT\Data :#9 Page: 1 Engineer Signature: Susan

PCF g pdf Factory Pro" www.pdffactory.com
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Test Plot of Spurious emission of A.3 — Horizontal (30MHz —

1GHz)

A Hautren
k¢ Potnecriog Ine.

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp://www.btl.org.cn

Radiated Emission Measurement

File :BTNEXT-fccp Data :#26 Date: 2011-4-25 Time: 20:34:27
80.0 dBuV/m
Limit: —_
[ Magin:  —
N |
40 I
[ ek .
S 2z 5
. R 3 X% &
1 X
‘/_\
0.0 ‘ i
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1006.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC Class B 3M Radiation Power: DC3V Humidity,  51%
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX

| Note: 2480MHZ

Reading Correct Measure-

No. Mk.  Freq. Level

Factor  ment Limit ~ Over

MHz dBuv

dB dBuVim dBuVim dB Detector Comment

86.2600  20.17

7.85 28.02 40.00 -11.98 peak

* 142.3400 2044

11.65 32.09 4350 -11.41 peak

179.4600 18.11

11.69 20,80 4350 -13.70 peak

11.94 33.59  46.00 -~12.41 peak

282.3700  18.92

13.54 3246  46.00 -13.54 peak

1
2
3
4 233.7500  21.65
5
6

345.7900 17.39

14.35 31.74 46.00 -14.26 peak

*Maximum data  x:Over limit

File :BTNEXT-fccp\Data :#26
FOF & "pdfFactory Pro"

I:over margin {Reference Only

Page: 1 Engineer Signature: Susan

www.pdffactory.com
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — Vertical (3

Neutron

Eapinesring Inc.

OMHz — 1GHz)

No.3.JinShaGang 1st Road,ShiXia,DalLang wan,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.bll.org.cn

Radiated Emission Measurement

File :BTNEXT -fecp Data :#25 Date: 2011-4-25 Time: 20:24:47
80.0 dBuV/m
; Limt: S
| Margin: |~
—
40 _.___I_
i &
S— 2
X 3 5
1 ®
3 X
‘/_\
0.0 :
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Verticat Temperature: 23

EUT: Bluethooth
M/N:

Mode: TX
Note: 2480MHZ

Limit: FCC Class B 3M Radiation

Power: DC3Vv

Distance: 3m

Humidity: 51%

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over
MHz dBuv dB dBuv/m dBuV/im dB Detector Comment
1 68.4800  19.67 8.89 28.56 40.00 -11.44  peak
- 2 134.4500 20.38 11.64 32.02 43.50 -11.48 peak

3 167.4800 18.76 11.60 30.36 43.50 -13.14 peak

4 212.5000 19.80 11.63 31.43 43.50 -12.07 peak

5 257.6700  17.93 12.58 3051 46.00 -15.49  peak

6 * 296.7570 21.21 13.86 35.07 46.00 -10.93 peak
*Maximum data  x:Over limit l.over margin {Reference Only
File :BTNEXT-fccp\Data :#25 Page: 1 Engineer Signature: Susan

i FOF 4 "pdfFactory Pro"

www.pdffactory.com
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — Horizontal
26GH2z)

Natyon

(1GHz —

. No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.

Ehglucring foc. Tel: (0768)-8318-3000 Fax:(0769)-8318-6000 Post Code: 523792
http://iwww.btl.org.cn
Radiated Emission Measurement
File :BTNEXT Data #7 Date: 2011-4-18 Time: 21:12:10
800 dBuV/m
Limit: —
4
X
40
2
&
[
0.0
1000.000 355000  6100.00 865000  11200.00 13750.00 16300.00 1885000  21400.00 36500.00 MH2
Site DG-CB03 Polarization: Horizontal Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DG3.7V Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX
Note: 2480MHZ
Reading Correct Measure-
No. Mk.  Freq. Level  Factor ment Limit Over
MHz dBuv dBuVim dBuV/m dB Detector Comment
1 * 4959.700 49.65 56.53 74.00 -17.47 peak
T2 4880010 19.94 26.83 5400 2717 AVG
|
|
*Maximum data  x:Overlimit !:over margin (Reference Only
File :BTNEXT\Data :#7 Page: 1 Engineer Signature: Susan

i POF & "pdfFactory Pro"

www.pdffactory.com
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Test Plot of Spurious emission of A.3 — Vertical (1 GHz — 26GHz)

R No.3.JinShaGang 1st Road, ShiXia, DaLang Tewn,DongGuan,China.
Engineariny e Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :BTNEXT Data #8 Date: 2011-4-18 Time: 21:12:42
80,0 dBuV/m

© Limit: —_

: Xr

i 40
1
X
(‘\
0.0 ;
1000800 3550.00 5100.00 865000  11200.00 13750.00 16300.00  18850.00  21400.00 26500.00 MH2
Site DG-CB03 Polarization: Vertical Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DC3.7V Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX

Note: 2480MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuVvim dBuv/m dB Detector Comment
1 4960.010 15.02 6.89 21.91 54.00 -32.09 AVG
(\ T2 * 4980.570 44.73 6.89 51.62 74.00 -22.38 peak

*Maximum data  x:Over limit l.over margin (Reference Only

| File :BTNEXT\Data #8 Page: 1 Engineer Signature: Susan

POF & "pdfFactory Pro" www.pdffactory.com
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Test Plot of Spurious emission of B — Horizontal (3 ~ OMHz —

1GHz)
- Neutron Engineering Inc.
i Hgini:gﬂm [ No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792
Radiated Emission Measurement
Fite :BTNEXT-fccp Data :#20 Date: 2011-4-25 Time: 20:06:14
80.0 dBuV/m
| Limit: —
L —
I |
w [
MM4 .
— § 3 % R §
% X
=
0.0 .
30.000 127.00 224.00 321.00 £18.00 §15.00 612.00 709.00 806.00 1000100 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCG Class B 3M Radiation Power: DC3V Humidity: 51 %
EUT: Bluethooth Distance: 3m
i M/N:
| Mode: RX

Note: 2402MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over

MHz dBuV dB dBuV/im  dBuV/m dB Detector Comment
1 81.4300 19.91 8.04 27.95 4000 -12.05 peak
2 * 143.6700 20.46 11.63 32.09 4350 -11.41 peak
3 192.5600 18.07 11.73 29.80 4350 -13.70 peak
4 226.2400 21.77 11.82 33.59 46.00 -12.41 peak
5
6

273.6100 1812 13.34 3246 46.00 -13.54 peak
349.6700 17.34 14.40 31.74 46.00 -14.26 peak

*Maximum data  x:Overlimit l:over margin {Reference Only

File :BTNEXT-fccp\Data #20 Page: 1 Engineer Signature: Susan
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Test Plot of Spurious emission of B — Vertical (30M  Hz — 1GHz)

. Neutron Engineering Inc.
).:,m;;i‘im& e, No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

| Radiated Emission Measurement

File :BTNEXT-fcop Data #19 Date: 2011-4-25 Time: 20:03:40
80.0  dBuV/m
; Limit: =3
| L Margin: | o
10 . .
b4
e
0.0 A :
30.000  127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC Class B 3M Radiation Power. DC3V Humidity: 51 %
EUT: Blusthooth Distance: 3m
M/N:
Mode: RX
Note: 2402MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Over
MHz dBuvV dB dBuV/m dBuv/m dB Detector Comment
I 1 76.9500 20.46 8.10 28.56  40.00 -11.44 peak
2 143.2700  20.39 11.63 32.02 4350 -11.48 peak
3 179.8300 18.66 11.70 30.36 4350 -13.14  peak
4 237.1500 19.46 11.97 3143  46.00 -1457 peak
5 249.3500 18.32 1219 30.51 46.00 -15.49 peak
6 * 293.0400 21.13 13.94 35.07 46.00 -10.93 peak
|
*Maximum data  x:Overlimit !:over margin {Reference Only

File :BTNEXT-fccp\Data :#19 Page: 1 Engineer Signature: Susan
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A TUVRheinland®

Test Plot of Spurious emission of B — Horizontal (1

P Newdron
W) Expinsering Inc.

GHz — 26GHz)

Neutron Engineering Inc.
No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax: (0769)-8319-6000 Post Code: 523792

Radiated Emission Measurement

File :BTNEXT-focp Data #13 Date: 2011-4-25 Time: 18:01:26
80.0 dBuV/m
Limit: o
X
an
‘/\
0.0
1000.000 3550.00 6100.00  €650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 HHz
Site DG-CB03 Polarization: Horizontal Temperature: 23
Limit: FCC_RF_1G-40G_(Peak) Power: DC3Vv Humidity: 51 %
EUT: Bluethooth Distance: 3m
MIN:
Mode: RX
Note: 2402MHZ
Reading Correct Measure-
No. Mk.  Freq. Level Factor  ment  Limit Over
i MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
~~ 1 * 3003750 53.36 1.50 54.86 74.00 -19.14  peak
i
|
|
|
*Maximum data  x:Over limit  l:over margin (Reference Only
File :BTNEXT-fcop\Data #13 Page: 1 Engineer Signature: Susan
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A TUVRheinland®

Test Plot of Spurious emission of B — Vertical (1GH

Téumstyon
Enpineering Inc.

Neutron Engineering Inc.
No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

Tel:. (0769)-8318-3000

z — 26GHz)

Fax: (0769)-8319-6000 Post Code: 523792

File :BTNEXT -fecp

Radiated Emission Measurement

Data #14

Date: 2011-4-25 Time: 18:03:14
80.0 dBuv/m
imit: e
1
X
0
‘/\\
0.0 |
1000.000 3550.00  6100.60  8550.00  11200.00 13750.00 16300.00 18850.00  21480.00 26500.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 23
Limit: FCC_RF_1G-40G_(Peak} Power;  DC3V Humidity: ~ 51%

EUT: Bluethooth

AATNT-
W7 NG

Mode: RX
Note: 2402MHZ

Distance: 3m

Reading Correct Measure-
No. Mk. Fregq.  Level Factor ~ ment  Limit Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
,~ 1 ¥ 3004320 56.40 1.50 57.90 7400 -16.10 peak
*Maximum data  x:Overlimit l:over margin {Reference Only
File :BTNEXT-fcop\Data #14 Page: 1 Engineer Signature: Susan
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Test Plot of Radiated emissions in restricted bands , Mode A.1,
Horizontal

- No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
Enﬁnﬁm e, Tel: (0768)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://iwww.btl.org.cn

Radiated Emission Measurement

File :BTNEXT Data #1 Date: 2011-4-18 Time: 20:44:18
110.0 dBuV/m

E'Limil: c il
LAWG i
f/ \\
ff \\
70
/ \
1 / \
{ 3
- ——— | .
30.0 : 2
2377.050 2382.05 2387.05 239205 239706  2402.05  2407.05 241205  2417.05 2427.05 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power; DC3.7V Humidity: 56 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX
Note: 2402MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuv/m dBuV/m dB Detector Comment
1 2380.000 21.21 31.61 52.82 7400 -21.18 peak
F\‘ 2 2390.000 -8.50 31.61 23.11 54.00 -30.89 AVG
3 X 2402,050  35.38 31.60 66.98 54.00 1298 AVG
4 * 2402.150 65.09 31.60 96.69 74.00 2269 peak
*Maximum data  x:Over limit  l:over margin (Reference Only
File :BTNEXT\Data #1 Page: 1 Engineer Signature: Susan

POF & "pdfFactory Pro" www.pdffactory.com
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Test Plot of Radiated emissions in restricted bands , Mode A.1,
Vertical

. - No.3.JinShaGang 1st Road, ShiXia, DaLang Town,DongGuan,China.
LY Eocicerring . Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/iwww.btl.org.cn
Radiated Emission Measurement
File :BTNEXT Data #2 Date: 2011-4-18 Time: 20:47:17
1100 dBuVim
i Limit: =
AV
1
.l/ \
R
70 !/ \
[ 1)
1 / : \
\
/_\
30.0 2
2377.050 2382.05  2387.05 239205  2397.05  2402.05  2407.05 241205  2417.05 2427.05 MHz
Site DG-CB03 Polarization: Vertical Temperature: 20
‘ Limit: FCC_RF_1G-40G_(Peak) Power:  DC3.7v Humidity: 55 %
EUT; Bluethooth Distance: 3m
M/N:
i Mode: TX
: Note: 2402MHZ
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 2390.000 21.41 31.61 53.02 74.00 -20.98 peak
2 2390.000 -8.30 31.61 23.31 54.00 -30.69 AVG
3 X 2402150 34.34 31.60 65,94 5400 11.94 AVG
4 * 2402200 64.05 31.60 9565 74.00 21.65 peak
*Maximum data  x:Over limit [:over margin {Reference Only
File :BTNEXT\Data #2 Page: 1 Engineer Signature: Susan

PoF & "pdfFactory Pro" www. pdffactory.com
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Test Plot of Radiated emissions in restricted bands , Mode A.3,
Horizontal

- No.3.JinShaGang 1st Road, ShiXia,DalLang Town,DongGuan,China.
_;gm;,f;n“.f; toc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp://iwww.bll.org.cn
Radiated Emission Measurement

File :BTNEXT Data #6 Date: 2011-4-18 Time: 21:03:40
110.0  dBu¥/m

{ Limit: e
(Ave: | —
1
,/ \
/ 1
70 3
b4
3
a \
30.0 : 4
2455000 2460.00 246500  2470.00 247500  2480.00 240500  2490.00  2495.00 2505.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DC3.7v Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX
Note: 2480MHZ
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuvim dBuV/m dB Detector Comment
1 * 2479.850 65.13 31.50 96.63 7400 2263 peak
| ("2 X 2480050 3542 31.50 66.92 5400 1292 AVG
3 2483,500  27.59 31.50 59.09 74.00 -14.91 peak
| 4 2483.500 212 31.50 29.38 5400 -2462 AVG
*Maximum data  x:Over limit  [:over margin {Reference Only
File :BTNEXT\Data :#6 Page: 1 Engineer Signature: Susan

PLF & "pdfFactory Pro" www.pdffactory.com
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Test Plot of Radiated emissions in restricted bands , Mode A.3,
Vertical

- No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
Eogintretog Inc, Tel: (0769)-8318-3000 Fax:(0769)-8319-8000 Post Code: 523792
http:/fiwww.btl.org.cn

Radiated Emission Measurement

File :BTNEXT Data #5 Date: 2011-4-18 Time: 21:00:41
110.0 dBu¥/m

¢ Limit: e |
| AVG: —

[

70

3
X

30.0 4

2455000 2450.00TRBS 00 SHTOG0 T BHS 00 SRR O SAB5 249000 249500 2505.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 20
Limit: FCC_RF_1G-40G_(Peak) Power: DC37V Humidity: 55 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: TX

Note: 2480MHZ

Reading Comrect Measure-
No. Mk.  Freq. Level Factor ment Limif  Over

MHz dBuv dB dBuV/m  dBuV/m dB Detector ~ Comment
1 X 2480.050  30.87 31.50 62.37 54.00 8.37 AVG
/‘ 2 * 2480.100 60.58 31.50 92.08 74.00 18.08 peak
3 2483.500 24,92 31.50 56.42 74.00 -17.58  peak
4 2483.500 -4.79 31.50 26.71 54.00 -27.29 AVG

*Maximum data  x:Over limit  !:over margin {Reference Only

File :BTNEXT\Data :#5 Page: 1 Engineer Signature: Susan

PCF & "pdfFactory Pro" www._pdffactory.com
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Test plot of Radiated emissions, mode D, Horizontal polarity
(30MHz — 1GHz)

o No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Eogincaring Inc. Tel: {0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp://www.btl.org.cn
Radiated Emission Measurement

File :-BTNEXT -FCCE Data #1 Date: 2011-4-24 Time: 10:32:38
80.0  dBuV/m
| Limit: _—
_ Margin:
N
40 -
T s &
4
1 X
X 2 3
(/\
0.0
30,000 127.00 224.00 321.00 418.00 515.00 512,00 709,00 806.00 1000.00 MHz
Site CB08 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power: DC37V Humidity: 58 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: CHARGE
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuvim dB Detector Comment
1 156.3400 46.29  -17.62 28.67 43,50 -14.83 peak
2 205.3100  42.21 -16.43 25.78 43,50 -17.72  peak
3 288.0200 39.07 1217 26.90 46.00 -19.10  peak
4 453.5700  38.08 -8.05 30.03 46.00 -15.97  peak
5 498.5600  41.67 -7.38 34.29 46.00 -11.71 peak
6 * 541.2800  40.81 -5.82 34.99 46.00 -11.01 peak
*Maximum data  x:Over limit  !:over margin {Reference Only
File :BTNEXT -FCCE\Data :#1 Page: 1 Engineer Signature: Susan
POF & "pdfFactory Pro" www.pdffactory.com
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A TUVRheinland®

Test plot of Radiated emissions, mode D, Vertical p  olarity
(30MHz — 1GHz)

et

Fnginasring Inc.

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp://www.btl.org.cn

Radiated Emission Measurement

3 File :BTNEXT -FCCE Data #2 Date: 2011-4-24 Time: 10:35:18
| 80.0  dBuV/m
i e}
10 (.
[ . | @
R d 4 *
X X
("
0.0
30.000 127.00 224.00 321.00 418.00 515,00 §12.00 70900 806.00 1000.00 MHz
Site CB08 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power: DC3.7V Humidity: 58 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: CHARGE
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ ment  Limit Over
MHz dBuv dB dBuV/m dBuv/m dB Detector Comment
1 88.3400 45.61 -19.08 28.53 43.50 -16.97 peak
2 141.1900 48.07 -17.71 30.36 4350 -13.14  peak
3 177.0800 4512 -17.01 28.11 4350 -1539 peak
4 288.0200 38.65 -12.17 26.48  46.00 -19.52  peak
5 356.5200 42.73 -10.60 3213  46.00 -13.87 peak
6 * 472.4600 43.15 -7.78 35.37  46.00 -10.63 peak
*Maximum data  x:Overlimit !;over margin {Reference Only
File :BTNEXT -FCCE\Data #2 Page: 1 Engineer Signature: Susan

AF & "pdfFactory Pro"

www.pdffactory.com
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Test plot of Radiated emissions, mode D, Horizontal polarity
(1GHz — 6GHz)

- No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Eagincsring Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.bil.org.cn

Radiated Emission Measurement

File :BTNEXT -FCCE Data #4 Date: 2011-4-24 Time: 10:58:23
800 dBuV/m
. Limit: —_—
X
anl_,
5
/‘\
0.0 '
1000.000 3550.00  6100.00  8850.00  11200.00 ~ 13750.00  16300.00  18850.00  21400.00 26500.00 MHz
Site CB08 Polarization: Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power: DC37V Humidity: 58 %
EUT: Bluethooth Distance: 3m
M/N:
Mode: CHARGE
Note:
Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit Over

MHz dBuY dB dBuv/m  dBuVim de Detector Comment
1 * 1723.490 60.53 = -2.93 57.60 74.00 -16.40 peak
f\ 2 1723.490 40.28 -2.93 37.35 54.00 -16.65 AVG

*Maximum data  x:Over limit !:over margin {Reference Only

File :BTNEXT -FCCE\Data #4 Page: 1 Engineer Signature: Susan

PCF a4 "pdfFactory Rro" www.pdffactery.com
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Test plot of Radiated emissions, mode D, Vertical p  olarity
(1GHz — 6GHz)

- No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Engineseing Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/fwnirw. btl.org.cn
Radiated Emission Measurement

File :.BYNEXT -FCCE Data :#3 Date: 2011-4-24 Time: 10:57:22
80.0 dBuV/m
Limit: -
X
2] §
~

0.0

1000.000 3550.00  6100.00 865000 1120000 13750.00 16300.00 18850.00 2140000 26500.00 MHz
Site CB08 Polarization: Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power: DC37V Humidity: 58 %
EUT: Bluethooth 5 Distance: 3m
M/N:
Mode: CHARGE
Note:

Reading Correct Measure-
No. Mk. Freq. Level Factor ment  Limit Over

MHz dBuv dB dBuV/m dBuVim dB Detestor Comment
1 1642.270 58.89 -3.82 55.07 74.00 -18.93 peak
r 2 * 1642.270 43.52 -3.82 39.70 54.00 -14.30 AVG

*Maximum data  x:Over limit  !:over margin (Reference Only

File :-BTNEXT -FCCE\Data #3 Page: 1 Engineer Signature: Susan

FCF & "pdfFactory Pro" www.pdffactory.com
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A TUVRheinland®

Test Plot of Conducted emissions

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

Primax

Bluetooth Headset
RF-QX4

FCC Part 15
Conducted Emission

D

20 C; 50 %RH;
AC120 V/ 60 Hz
AC Mains(L1+N)
163075383 200
17019986 001

Pass

/

101 kPa.

1phase LISN ESH3-Z5 to ESU 26

Level Unit: dBuv
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average 9kHz 4.5kHz 10ms ESU 26

Level in dBuV

o—+——+—+—

150k 300 400 500

800 1M M 3M

Frequency in Hz

T
4M 5M 6 3 10M 20M  30M

Date: 3/30/2011 Time: 10:27:18

Tested by:
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TUV Rheinland (Guangdong) Ltd. ’ EMC Test Service Hotline: +86—20-28391188

Final Result 1
5

.307500 32.2 | 10000 .
0.492000 31.5 | 1000.0 9.000 | GN | L1
0.919500 18.9 | 1000.0 9.000  GN | L1 101 371 §6.0
2.940000 22.0 | 1000.0 9.000 GN | N 10.2 34.0 56.0
5.554500 21.1 | 1000.0 9.000 | GN | N 10.3 38.9 60.0
12.979500 17.7 | 1000.0 9.000 | GN | L1 10.7 42.3 60.0

Final Result 2

0.361500 18.9 | 1000.0 9.000 |GN | N 10.0 29.8 48.7
0.645000 25.2 | 1000.0 9.000 | GN | N 10.0 20.8 46.0
0.964500° -17.8 | 1000.0 9.000 |GN | N 10.1 28.2 46.0
2.296500 14.1 | 1000.0 9.000 | GN | N 10.2 31.9 46.0
10.311000 15.8 | 1000.0 9.000 | GN | N 10.7 34.2 50.0
13.470000 8.6 | 1000.0 9.000 [ GN | L1 10.7 41.4 50.0

Reviewed by: \“\”Q_ hecked

Date: 3/30/2011 Time: 10:27:18 ' Tested by: _ °




